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55

32

31

41
30

34
27

3

2
39

38
37

36

35

40

28
26

25  
24

23
22
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REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
SCISSOR LIFT6000 LBS.86002A

16

12

15
14

42
43

16B

9
13

11
17

18

1

10

8

456

6

12C
19B

54

52
53
18

47

46

484950

51

4

33

56

20
21

21

6
7



PART
NO. DESCRIPTION

Reservoir with Cap for 86002A
Table for 86002A
Retaining Ring (18) for 86002A
Locking Nut (M20) for 86002A
Oil Pipe Cylinder Connector for 86002A

Branch Inlet Pipe for 86002A
Oil Pipe Connector for 86002A
Power Unit for 86002A
Nut (M8) for 86002A
Washer (8) for 86002A

Brake Steel Cable for 86002A
Hex Screw (M8) for 86002A
Brake Lever Assembly for 86002A
Bolt (M8) for 86002A
Dolly for 86002A

1
1
6
1
3

2
1
1
4
4

1
4
1
4
1

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Rubber Cap for 86002A
Hyd. Pump Oil Pipe Connector for 86002A
General Inlet Pipe for 86002A
Check Valve for 86002A
Safety Lock Pin for 86002A

3
1
1
2
1

16
17
18
19
20

Cylinder Assy. Retaining Ring for 86002A
Scissor Pin for 86002A
Outer Scissor for 86002A
Inner Scissor for 86002A
Wheel Pin for 86002A

6
2
1
1
2

21
22
23
24
25

Large Wheel for 86002A
Small Wheel for 86002A
Scissor Wheel Pin for 86002A

2
2
2

45100449
45100308
45100309
45100310
45100311

45100312
45100311
45100095
45100313
45100314

45100057
45100307
45100058
45100096
45100316

45100306
45100347
45100056
45100317
45100318
45100429
45100319
45100320
45100321
45100322
45100323
45100324
45100432

26
27
28

QTY.PART.
NO.

PART
NO. DESCRIPTION

Connecting Pin for 86002A
Cylinder Pin for 86002A
Cylinder Assembly Left for 86002A
Cylinder Assembly 35B Right for 86002A
Safety Lock Assy. for 86002A

Cylinder Assy. Retaining Ring for 86002A
Saddle Holder for 86002A
Rubber Saddle for 86002A
Plate Lock Nut for 86002A
Plate Washer for 86002A

Plate for 86002A
Bolt for 86002A
Ring for 86002A
Dolly Wheel for 86002A
Dolly Wheel Nut for 86002A

2
2
1
1
1

2
4
4
4
4

4
4
2
2
2

29
30
31
32
33

34
35
36
37
38

39
40
41
42
43

Safety Lock Assy. Pin for 86002A
Safety Lock Assy. Spring for 86002A
Safety Lock Assy Lock Block for 86002A
Safety Lock Assy. Pole for 86002A
Safety Lock Assy. Lock Wheel for 86002A

1
1
1
1
1

44
45
46
47
48

Safey Lock Assy. Nut for 86002A
Safey Lock Assy. Bolt for 86002A
Safety Lock Sheath for 86002A
Check Valve Washer for 86002A
Check Valve Bolt for 86002A

1
1
1
1
1

49
50
51
52
53

Scissor Lock Assy. Cylinder Pin for 86002A
Cylinder Assembly Pin for 86002A
Pump and Cart Assy. for 86002A

2
2
1

45100325
45100326
45100054
45100055
45100327

45100430
45100059
45100060
45100433
45100434

45100061
45100062
45100329
45100330
45100455

45100063
45100064
45100065
45100066
45100067
45100068
45100069
45100071
45100315
45100447
45100446
45100458
45100102

2015

54
55
56

QTY.PART.
NO.
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